



Certificate of Test and Thorough Examination

1	Name & Address of Manufacturer	JLG INDUSTRIES, INC. Weber Lane, Bedford Industrial Park Bedford, PA 15522
2	Model	CM2558
3	Serial Number	0200022013
4	Date of Manufacture	22 DEC 1995
5	Safe Work Load	454 KG
6	Max. Platform Height	7.6 M
7	Max. Platform Reach	N/A
8	Max. Hydraulic Pressure	186 BAR
9	Max. Creep Over 10 min. with Safe Work Load	0 M M
10	Proof Test Load (Static)	680 KG
11	Estimated Gross Weight	2053 KG

Declaration

We certify that on 22 DEC 1995 the above work platform was tested and thoroughly examined and found to be free from any obvious defects.

Name of Examiner (Block Letters): JOE METZNER

Signed: 

Qualification: Quality Assurance Technician

Date of Test: 22 DEC 1995

Business Address: JLG Industries, Inc., Weber Lane, Bedford Industrial Park
Bedford, PA 15522